- Tubos de Acero de México, S.A.
Tena rls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1 Number /Nimero: | Page  Pigina
CERTIFICADO DE INSPECCION 3.1 19053154 1/6
(EN 10204 3.1:2004-1SO 10474 3.1:2013) Date / Dia; October 15, 2019
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A,. DE C.V, Customer’s Order item / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: | Manufacturer's Works Order N° / Confirmacion de Venta:
28580 ITEM 2 N/A 271631/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SLED4&/APRIL 2018, ASTM A106/19, ASTM A53/18, ASME 5A106/2019, ASME SAS3/2019 B/X42-L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule 7 Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040/ W.C STD 19.69 /2133 FT 63484 FT 67924 LB 10.80 LB/FT
1143 X 6 MM 6.00/ 6.50 MTS 19.350 MTS 308.000 KG 16.08 KG/M
T TENSILETEST/ ENSAYO DE TENSION R E e
Specimen condition Specimen dimensions Test XiSe TS Y.S/U.T.S| Elongation / Alargamiento
Heat N° | Sample N° | Condicidn de la probeta Dimensiones de la probeta temp Eul 0.50%. Req.
Colada N°| Muestra N* | Ls S¢ | Type| On Size Area Temp. [Min: 290 Min: 415 Req. Max. Lo Obt.
Tipo Tamano Seccion | ensayo |Max; - Max; —~ -
mm mm2 3 MPa MPa mm %

13536 91408 B AM Ss L 2569 X 0591 1533 RT 386 531 073 S08 Ho

13536 91404 B AM Ss L 2569 X 0550 1530 RT 3% 534 0.73 0.8 340
AM: As manufactured / Segln proceso de fabricacién Ls: Location of sample / Ubicacién de la muestra Ori: Orientation / Orientacion Sc: Specimen condition / Condicién de la probeta
B8: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Méximo requerido Ss: Strip specimen / Muestra rectangular
L: Longitudinal / Longitudinal Min: Minimum / Minimo Req: Required / Requerido U.T.S: Ultimate tensile strength / Resistencia
Lot Initial length / Longitud inicial Obt: Obtained / Obtenido RT: Room temperature / Temperatura ambiente Y.S: Yield strength / Fluencia

Compasition % / Composicion %
X 100 X 100 X 10000 X 10
C [Mn| Si | Mo| Cr B S V |[Nb | N | Cu|Sn| AL | Ti | As| B | Ca | N [Ce 1|Col 1|Col 2|Col. 3
H Max 27 | 124 - 15| 40| 30| 30| 80| - | 400| 400| -- - - - 10 | - - - 6 15 | 100
Nin, | — 2/ B08 BRTONIS=n(Ei SIS s Sl gy [ eSS T ] - | =
Heat N° | Sample N° [P Max 27 | 124 | - 15| 40| 30| 30| 80| - | 400 400| - - - - 10| -- - - 6 15 | 100
Colada N° | Muestra N° i 0 AL 0 =N N[0 Ry [Nl Ny [ | . | .. BIEWeROwe N | - | - | - | .| e
13536 00001 H 17 100 20 4 10 6 2 1 0 0 X 5 18 2 1 1 14 68 37 1 03 | 261
This certinicate 15 issued by a computerized system and It 1s valid with slectionic sgnature. On the onginal ceriificate the rade-mark green colored Este certilicado se emite mednie s31ema computarzado y & valaado con firma elecironica. Bl certificado onginal posee impreso el ogo
‘Tm is stamped. In case the owner of the original certificate would release a copy of &, he must attest & conformity to the onginal one taking Tenaris color verde. En caso de que el possedar del centificado fia, deberd garantizar la conformidad con el origina hacéndose
por if the responability for any unlawful of not allowed use. Any andior faldfication will be subyected to the law. responsable por cualquier wso legal oindet cmmwfmmawuummhy




Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

(EN 10204 3.1:2004-1SO 10474 3.1:2013)

Number / Namero:

19053154

Page / Pigina:

2/6

Date / Dia: Qctober 15, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V,

Customer’s Order ltem / Orden Cliente - ltem:

Customer's Reference / Ref. del Cliente: Manufacturer's Works Qrder N° / Confirmacibn de Venta:
28580 ITEM 2 N/A 271631/02
Manufacturing Process /7 Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS3/18, ASME SA106/2019, ASME SAS53/2019 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dirnensions / Dimensiones: Schedule / Céddla: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz. Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040/ .C STD 1969/ 2133 FT 63484 FT 679.024 LB 10.80 LB/FT
1143 X 6 MM 6.00/6.50 MTS 19.350 MTS 308.000 KG 16.08 KG/M
: " CHEMICAL COMPOSITION / COMPOSICION QUIMICA |
Composition % /7 Composicion %
X 10¢ X 1000 X ¥)00 X100
€ Mn | Si | Mo | Cr R 5 A Nb | Ni | Cu| Sn Al Ti As B Ca N [Ce. 1|Col. 1|Col. 2|Col. 3
H Max | 27 | 124] -~ 15| 40| 30| 30| 80| -~ | 400 400| - - - - 10| - - - 6 15 | 100
Min - 29 | 10| - - - - - - - - - -~ -~ - el - - -~ - —
Heat N° | Sample N° [P Max | 27 | 124 | - 15| 40| 30| 30| 80 | ~ | 400| 400| - - -~ - 10| - - - 6 15 | 100
Colada N° | Muestra N° Min - 29| 10| ~ - - - - - - — - - - - - - - - - -
13536 91403 1 17 00| 4 10 6 34 3] [i] 30 0 [3 19 0 2 1 16 64 37 03| 03| 263
13536 1404 [{ 16 101 20 4 10 7 23 3 1} 30 9«0 & 18 (1] 2 i 13 63 36 03 03 | 263

Ce. 1: Carbon equivalent/Carbono equivalente
Col. 1: SUMA Nb+V

Col. 2: SUMA Nb+V+Ti
Cal. 3: SUMA Mo+Cr+Ni+Cu+V

H: Heat / Colada
Max: Maximum / Maximo

Min: Minimum / Minimo
P: Product/ Producto

[ THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR I (SR ]
Required values Individuals / individuales Average / Promedio Hardness type/Tipo de dureza:Rockwell
Valores requeridos | Min:~ | Max 220 | Var - Min:-- [ Max 220] Var -
Heat N° Sample N° Specimen condition Quad. Scale MW
Colada N° Muestra N° Ls Sc Escala 2 5 Avg.
13536 91403 B AM 1 HRBW 774 773 775 774

AM: As manufactured / Segan proceso de fabricacién
Avg: Average / Promedio

Ls: Location of sample / Ubicacién de la muestra
Max: Maximum / Maximo

MW: Middle wall / Centro
Quad: Quadrant / Cuadrante

Var: Variation / Variacién

The ceruficate 15 issued by a computerzed system and it is valid with electronic signature, On the onginal certificate the trade-mark green colored
'!M u u-wed. Im:ase the owner of d‘l.' nmﬂdcenrﬁuu waould release 3 copy of &, he must attest #ts conformity to the original one taking
y for any unlawful or not allowed use. Any alteration andir falsification will be subjected to the law,

L —

Este Cartilicado se emite mediante S5iema cOMPULMEAlo ¥ & vabdado con firma elecironica. Bl cerinicado oaginal posee impreso o 6o
Tenaris color verde. En caso de que el poseedor del certifiado  entregue una copia, deberd garantizar b conformidad con e ariginal haciéndose
responsable por cudquier uso ilegal oindebido. Cualquier alteracion y/o faksificacion estard sujeta a la ley.




i

Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1 Number / Nimero: | Fage /Pagna
CERTIFICADO DE INSPECCION 3.1 19053154 3/6
(EN 10204 3.1:2004-I1SO 10474 3.1:2013) Date / Dia: October 15, 2019
Custorner / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V, Customers Order ltem / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: | Manufacturer's Works Order N* / Confirmacion de Venta:
28580 ITEM 2 N/A 271631102
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero; Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS53/18, ASME SA106/2019, ASME SA53/2019 B/X42-1.2451.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040/ W.C STD 1969/2133FT 63484 FT 679.024 LB 10.80 LB/FT
1143 X 6 MM 6.00/ 6.50 MTS 19.350 MTS 308.000 KG 16.08 KG/M
.~ THROUGHWALL HARDNESS / DUREZA ENEL ESPESOR |
|B: Body / Cuerpo Min: Minimum / Minimo Sc: Specimen condition / Condicion de la probeta |
e i _ FLATTENING TEST/ ENSAYO DE. Ry, T
Standard / Norma: / Standard / Norma: /
Heat N® | Sample N° | Ls Sc Result Heat N° | Sample N° | Ls S Result
Colada N° | Muestra N° Resultado Colada N° | Muestra N° Resultado
13536 9148 B AM Good/ Bueno 13536 Y1404 B AM Good { Bueno
lAM: As manufactured / Segln proceso de fabricacién B: Body / Cuerpe Ls: Location of sample / Ubicacién de la muestra Sc. Specimen condition / Condicién de la probeta

Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
mpa 183 5 Satsfacrory / Satisfactorio
The certificate i isued by 3 computerized system and it 15 valid with electionic signature, On the onginl certificate the trade-mark green coBNed Este certificado se emite medinte sstema Joy & vakdad mﬂr._' ca. _'Rwdomhdmeinwdbp
"l‘ennt'hnmpod. hmhmthcmsﬂuuMMamuﬁt hnmmbcuiuﬂwwﬂtorw«rldmg Tenaris color verde, Encmdemdmd!l:ahﬂudn a, deberd g Is conformidad con el origina hadiéndose
pon himself the responsibiity for any unlawful or not allowed use. Any akeration andior 1, ion will be subjected to the law, responsabile por cuaiquier wo ilegal oindebic cmmmw!mmwasumnhhj_




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1 Number / Namero: | Page/ Pigina:
CERTIFICADO DE INSPECCION 3.1 19053154 4/6
(EN 10204 3.1:2004-1SO 10474 3.1:2013) Date / Dia; October 15, 2019
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order ltem / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: | Manufacturer's Works Qrder N° / Confirmacion de Venta:
28580 ITEM 2 N/A 271631402
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificacionas: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS53/18, ASME SA106/2019, ASME SA53/2019 B/X42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040/ W.C STD 1969/ 2133 FT 63484 FT 679.024 LB 10.80 LB/FT
1143 X 6 MM 6.00/6.50 MTS 19.350 MTS 308.000 KG 16.08 KG/M
' "HEAT TREATMENT / TRATAMIENTO TERMICO ' | ]

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamiento del tratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

AsRolled

T8 SO s ~ SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Supplementary Information
informacion Suplementaria

MANUFACTURED BY TENARIS TAMSA - MEXICO

STEEL MAKING PROCESS:

ELECTRIC ARC FURNACE-LADLE FURNACE-CONTINUOUS CASTING MACHINE.
ALUMINIUM FULLY KILLED STEEL, FINE GRAIN PRACTICE

THE LADLE RIRNACE PRACTICE INCLUDES ARGON RINSE AND FINAL INJECTION OF CALAQUMSSILICIDE WIRE
FOR MICROINCLUSION SHAPE CONTROL

MANUFACTURING PROCESS OF PIPE:

SEAMLESS HOTROLLED

NOT REPAIRED BY WELDING

NON DESTRUCTIVETEST (NDT); SATISFACTORY

INSPECTION METHOD:

EMI - MPI

VISUAL INSPECTION

FABRICADO POR TENAR S TAMSA - MEXICO

FABRICACION DEL ACERO:

HORNO DE ARCO ELECTRICO-HORNO DE ARNACION-MAQUINA DE COLADA CONTINUA.
ACEROCALMADO CON ALUMINIO, PRACTICA DEGRANO FINO

LA PRACTICA ENEL HORNO DE AFINACION INCLUYE AGITACION POR ARGON EINYECCION FINAL DE SILICIURO
DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE EVENTUALES MICROINCLUSIONES
FABRICACION DEL TUBC:

LAMINADO EN CALIENTESIN COSTURA

NO BEPAR ADO POR SOLDADURA

ENSAYO DE CONTROL NO DESTRUCTIVO {CND): SATISFACTORIO

METODO DEINSPECCION:

EMI- MPI

INSPECCION VISUAL

The certificate Is isued by a compulerzed system and It 1s valid with electronic sgnature, On the onginal certificate the ade-mark green colored
"Tenars" is stamped. In case the owner of the original certificate would release a copy of it, he must attest its confarmity to the original one taking
pon himsail the responsbiity for any unlawful or nat alowed use. Any alteration andior falsification will be subjected to the law.

Este certiticado se emite mediante sisterna computarzado y e validado confirma electronica, El certificadc ofgnal posee impreso ¢ logo
Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, debera garantizar la conformidad con el origind hadéndose

responsable por cualquier uso ilegal oindebido. Cualquier alteracion wo faksificacion estard sujeta a la ley.




Tenaris

-

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

Number / Namero: Page / Pagina:

19053154 5/6

(EN 10204 3.1:2004-ISO 10474 3.1:2013)

Date / Dia; October 15, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order ttem / Orden Cliente - [tem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Warks Qrder N° / Confirmacion de Venta:

28580 ITEM 2 N/A 271631402
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:
API 5L ED46/APRIL 2018, ASTM A106/19, ASTM AS318, ASME SA106/2019, ASME SA53/2019

Steel Grade / Grado de acero:
B/X42-1.2451.290 PSL1

Ends / Extremas:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule 7 Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040/ W.C STD 19.69/ 2133 FT 63484 FT 67924 LB 10.80 LB/FT
1143 X 6 MM 6.00/6.50 MTS 19.350 MTS 308.000 KG 16.08 KG/M
BR R e Ay Vg S SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA L, |
Supplementary Information
Informacién Suplementaria
DIMENSIONALINSPECTION INSPECCION DIMENSIONAL
WALL THICKNESS VERIFICATIONBY UT VERIFICACION DE ESPESORPOR UT
ELECTROMAGNETICINSPECTION - NOTCH 10% {L3) O.D. & 1.1 LONG. & TRANSV. INSPECCION FLECTROMAGNETICA - RANURA 10% (L3) O.D. & [.D. LONG. 3 TRANSV.
MATERIAL ACCORDING TO ANSINACE MROI7SISO 15156-2: 2015 AND ANSUNA CE MROLOISO 17945 2015 MATERIAL DE ACUERDO A A NSUNACE MRO17S150 15156-2: 2015 Y ANSINACE MROTOFISO 17948: 2015
ONLY FOR HARDNESS 22 HRCMAX. (99 HRBW). SOLO DUREZA MAX. 22 HRC (99 HREW).
TAMSA REF: 358229 TAMSA REF: 350229
s - ~ 7 SUMMARY REPORT/ REPORTERESUMEN
Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
{Pieces) (ft) {m) (Tons)
13536 3 63.48 193§ 0308
Average length per pipe Nomina! weight per pipe
Longitud promedio por tubo Peso nominal por tubo
{ft) (m) (IbAY (kg/m)
21.16 645 10697 15917
Tha certificate (s lsued by a ¢ dsystem and ILis vald with electronic signatlire, On the orginal certlicate the tiade-mark green colored Eate certilicada & emile mediante Sstems ado y & vahdado con firma elecironica. El certificado ofiginal posee impreso &l kigo

*Tenars " is stamped. mmmamdho@ndcemﬂau vould release a copy of it, he must attest its conformity to the onginal one taking

pon himsell the responsibiity for any | or not allowed use. Any andfor falufication will be subjected to the law,

Tmmluum Encasodequesl mwu'wcmﬁudu entregue una copla, deberd garantizar la conformidad con el original hadéndose

Cualgus:

aquier uso llegal oindebic

Lt

alteracitn wo fabificacion estard sujeta a la ley.




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
(EN 10204 3.1:2004-ISO 10474 3.1:2013)

Number / Namero:

19053154

Page / Pagina;

6/6

Date / Dia: October 15, 2019

Customer / Cliente; PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order Item / Orden Cliente - tem:

Customer’s Reference / Ref. del Cliente:

Manufacturers Works Order N° / Confirmacién de Venta:

28580 ITEM 2 N/A 271631402
Wanufacturing Process / Proceso de Marwfactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:

Steel Grade / Grado de acero:

Ends / Extremas:

API SL ED46/APRIL 2018, ASTM A106/19, ASTM AS3/18, ASME SA106/2019, ASME SAS53/2019 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pes/Pz Nominal Weight / Peso Nominal:

4.500 X 0.237 INCH SCH 040/ W.C STD 1969/ 2133 FT 63484 FT 679024 LB 10.80 LB/FT

1143 X 6 MM 6.00/6.50 MTS 19.350 MTS 308.000 KG 16.08 KG/M

This is 1o certity that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is nota declaration of origin nor may it be used as a declaration of origin.

CUSTOMER . THIRD PARTY

Por el presente certificamos que el material aquf descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

TENARS_OUKUWUEW

INSPECTION COMPANY
COMPARIA DE RNSPECCION

NO APLICA
Employee Name: N/A

Yud

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD
Alejandro Rodal Vela

lelllu

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Angel César Aleman Gil

Thes certificate is issued by a computerzed system and it is valid with electronic sgnatre. On the onginal certificate the trade~-mark green colored Este certilicada e emite dstema oy e vakidado con firma electronica, El certilicado odghal posee impreso & bgo
*Tenars® is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity to the ariginal ane taking Tenaris color verde, En caso de gque el p Jor del certifi , debera g izar la conformidad con el original hadéndose
upon himself the respansibiity for any unfawful or not alowed use. Any alteration and/or faisification will be subjected to the law. responsable par cudquier (so ilegal oindebido. Cualquier alteracion ylof alsmcacmn estard su;eta alaley.




